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PRINCIPAL
Receipt No. ETR001133241202324 (ORIGINAL/DUPLICATE) Date: 11/08/2023
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Sir,

The following are the results of the tests conducted on the specimens supplied by you on date: 10/08/2023.
COMPRESSION TESTS ON CONCRETE SPECIMENS

B SI. : . Breaking Compressive
No. Details of specimen load strength Weight (Kg) Remarks
(1) N/mm?
1 Compression test o1 Concrete Cubes

Dimension :15cmx 15cm X 15cm

Grade: M25 1 80.0

Casting Date : 10/07/2023 2 74.5
3 70.0

& 0000 —

The tests Were carried out on 11/08/2023

Tested by: i oo B _
d by: Assistant Professor Eldhose M Manjummekud1y11 -

Certifie
. ; 1son John (H.0.D Civil)
Verified by: Dr. B : // 4




